

TEST REPORT

CLIENT: Covenant Sports Turf
2588 Cardington Green
Uniontown OH 44685

REPORT NUMBER: 26817BR

LAB TEST NUMBER: 1496-8257

DATE: April 2, 2004

SUBJECT: The sample was submitted and identified by the client as listed below.

TEST PROCEDURE: *FLAMMABILITY (PILL) TEST*

Flammability (pill) tests were performed as directed in Federal Document DOC FF 1-70 and also ASTM D 2859.

TEST RESULTS:

SAMPLE IDENTIFICATION	Specimen Number	Uncharred Area
CSTURF-I w/ 3 lbs/ft² 100% Crumb Rubber	01	3+ in.
	02	3+ in.
	03	3+ in.
	04	3+ in.
	05	3+ in.
	06	3+ in.
	07	3+ in.
	08	3+ in.

Summary: 0 Failures / 8 Passes

Overall Result: Sample **Passed** Pill Flammability Testing